






YASHAM DUVAR KAĞITLARI BOYA VE KİMYA SANAYİ ANONİM 
ŞİRKETİ.

Firma Unvanı
Company Name

Firma Adresi
Company Address

Numunenin Tanımı
Sample Description

Ticari Marka/Model
Commercial Brand/ Model

Deneylerin Yapıldığı Tarih Aralığı
Date Interval of Tests

Uygulanan Standard(lar) / Metot
(lar) ve/veya Tebliğ/Yönetmelik
Applied Standard/Method and/or 
Notification / Regulations

Deney Raporları
Related Test Reports

Özet Açıklama
Summary Explanation

 DEMİRCİLER OSB MAH. GEBKİM NURİ TÜRKER CAD. NO:1  DİLOVASI 34455-/KOCAELİ

19.10.2017 - 21.11.2017

Sonuç (Result)

Yangına Tepki Sınıfı : C-s2, d0

Reaction To Fire Class : C-s2, d0

18/02/2015 - TS EN 13823+A1, 12/04/2011 - TS EN ISO 11925-2 , 25/04/2013 - TS EN 
13501-1 + A1

TSE / 21/11/2017 - 375490, TSE / 21/11/2017 - 375491, TSE / 21/11/2017 - 375489

Firma tarafından gönderilen numune(ler) yukarıda atıf yapılan raporun(ların) verildiği 
laboratuvar(lar)da test edilmiş ve yukarıda atıf yapılan deney raporunda(larında) 
uygulanan ilgili standard(lar) / metot(lar) / tebliğ(ler) / yönetmelik(ler) maddesine(lerine) 
göre uygunluk bulunmuştur. The sample(s) submitted by the company has been tested in 
laborator(y)(ies) where the above mentioned report(s) are given and found to comply with 
the relevant clause(s) of the applied standard (s) / method (s) / communique (s) / 
regulation (s) in test report(s) above mentioned

Elyaf tabanlı, yangın performansı geliştirilmemiş, 0.6 mm kalınlığında, rulo halinde duvar 
kağıdı (Fiber based, not fire treated, 0.6 mm thick wallpaper in roll form)

SEELA / -

DR. METEHAN ÇALIŞ

YAPI MALZEMELERİ YANGIN VE AKUSTİK LABORATUVAR MÜDÜRLÜĞÜ

DIRECTORATE OF CONSTRUCTION MATERIALS FIRE AND ACOUSTICS 
LABORATORY

e-imzalı/e-signed

:

:

:

:

:

:

:

:

DENEY SERTİFİKASI
    TEST CERTIFICATE

Sertifika No : LAB17-DS/150 Veriliş Tarihi : 12.09.2019 Son Geçerlilik Tarihi : 12.09.2022

Bu sertifika istek üzerine yukarıda atıf yapılan rapor(lar)a istinaden düzenlenmiş olup sadece deneyi yapılan numune için geçerlidir.  Bu sertifika herhangi bir “Ürün 
Belgesi” veya “Uygunluk Belgesi” niteliğinde değildir. Bu sertifika TSE marka kullanım hakkı vermez, ayrıca partiyi temsil etmez. This certificate was prepared upon 
request according to the mentioned test report(s) above and represents only tested sample(s). This certificate does not represent any "Product Certificate" or 
"Certificate of Conformity".  This certificate does not give permission to use the brand of TSE, also does not represent the batch.   

Certificate No Date of Issue Date of Expiry

https://evrakkontrol.tse.org.tr/SertifikaDogrulama.aspx?p=hcmxexvx adresinden belgenin doğruluğunu ve geçerliliğini sorgulayınız.
Please, question the authenticity and validity of the certificate from the given link https://evrakkontrol.tse.org.tr/SertifikaDogrulama.aspx?p=hcmxexvx



















































 

 
DECLARATION OF PERFORMANCE 
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YASHAM DUVAR KAĞITLARI BOYA 
ve KİMYA SAN. A.Ş 

GEBKİM KİMYACILAR İHTİSAS 
ORGANİZE SANAYİ BÖLGESİ NURİ 

TÜRKER CAD. NO:1 41455 DİLOVASI 
KOCAELİ / TÜRKİYE 

17 

TS EN 15102:2007+A1:2012 

 

1- Product Type   
2- Intended use   
3- Manufacturer 
 
 
 
 
4- Name of Authorized   
        Representative  
5- Systemof Assessment 
6- Harmonized Standard            
        Notified Test Body 
7- Declared Performance 

: 
: 
: 
 
 
 
 
: 
 
: 
: 
 
: 

Refer to Pattern and Batch Number on packaging label 
Decorative Wallpaper 
YASHAM DUVAR KAĞITLARI BOYA ve KİMYA SAN. A.Ş 
GEBKİM KİMYACILAR İHTİSAS ORGANİZE SANAYİ BÖLGESİ  
NURİ TÜRKER CAD. NO:1 41455 DİLOVASI / KOCAELİ / TÜRKİYE 
Phone: +90 262 502 06 20 Fax: +90 262 502 06 22 
Web: www.yasham.com.tr E-Mail: laboratory@yasham.com.tr 
Not applicable 
 
System 3 
TS EN 15102:2007+A1:2012 – TS EN 13501-1:2010 
1783 
 

Essential Characteristic Performance 
Harmonized Technical 

Specification 
Reaction to fire class C-s2, d0 TS EN 13501-1:2010 

Release to Formaldhyde (max. 120mg/kg) Passed 

TS EN 15102:2007+A1:2012 

TS 5228-1 EN 233 

Release to Vinyl Chloride monomer (max.0.2mg/kg) Passed 

Release of Dangerous substances:  
Heavy metals and specific elements: 
Antimony (max. 20mg/kg) 
Arsenic (max. 8mg/kg) 
Barium (max. 1000mg/kg) 
Cadmium (max. 25mg/kg) 
Chromium (max. 60mg/kg) 
Lead (max. 90mg/kg) 
Mercury (max. 20mg/kg) 
Selenium (max. 165mg/kg) 

Passed 

Heat Resistance NPD 

Sound Absorption NPD 

                 NPD: Not Performance Determined 
8- The performance of the product identified is in conformity with the set of declared performances. 
This declaration of performance is issued, in accordance with Regulation(EU) No 305/2011, under the sole 
responsibility of the manufacturer identified above. 

            Signed for and behalf of the manufacturer by :             
Name and Function     : Mr. Fazlı ÖZBAKIR 

Management Representative 
YASHAM DUVAR KAĞITLARI BOYA ve KİMYA SAN. A.Ş 

Place and date of ıssue: Kocaeli / TÜRKİYE     -        04th December 2017 
Signature                        :   

 
                                           

http://www.yasham.com.tr/

